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Laboratory Introduction

SIEMIC, headquartered in the heart of Silicon Valley, with superior facilities in US and Asia, is one of the leading
independent testing and certification facilities providing customers with one-stop shop services for Compliance Testing
and Global Certifications.

In addition to testing and certification, SIEMIC provides initial design reviews and compliance management through out a
project. Our extensive experience with China, Asia Pacific, North America, European, and international compliance
requirements, assures the fastest, most cost effective way to attain regulatory compliance for the global markets.

Accreditations for Conformity Assessment

Country/Region Accreditation Body Scope
USA FCC, A2LA EMC , RF/Wireless , Telecom
Canada IC, A2LA, NIST EMC, RF/Wireless , Telecom
Taiwan BSMI, NCC, NIST EMC, RF, Telecom , Safety
Hong Kong OFTA , NIST RF/Wireless ,Telecom
Australia NATA, NIST EMC, RF, Telecom , Safety
Korea KCC/RRA, NIST EMI, EMS, RF , Telecom, Safety
Japan VCCI, JATE, TELEC, RFT EMI, RF/Wireless, Telecom
Mexico NOM, COFETEL, Caniety Safety, EMC , RF/Wireless, Telecom
Europe A2LA, NIST EMC, RF, Telecom , Safety

Accreditations for Product Certifications

Country Accreditation Body Scope
USA FCC TCB, NIST EMC, RF, Telecom
Canada ICFCB, NIST EMC, RF, Telecom
Singapore iDA, NIST EMC , RF, Telecom
EU NB EMC & R&TTE Directive
Japan MIC (RCB 208) RF , Telecom
HongKong OFTA (US002) RF , Telecom
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The purpose of this test programme was to demonstrate compliance of the SpiderCloud Wireless, Inc ,
SmartCloud Radio Node, and Model: SCRN-200-2 & SCRN-200-2E against the current Stipulated Standards.
The SmartCloud Radio Node have demonstrated compliance with the FCC Part 24 & IC RSS-133 Issue 5:
20009.

| EUT Information

EUT SmartCloud Radio Node
Description
Model No : SCRN-200-2 & SCRN-200-2E
Serial No : N/A
Input Power : 48 Vdc
Classification
Per Stipulated : PCS Licensed Transmitter
Test Standard

Note: SCRN-200-2 uses patch antenna for transmission and SCRN-200-2E uses external antenna for
transmission. Both SCRN-200-2 and SCRN-200-2E are electrically identical.
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Purpose

Compliance testing of SmartCloud Radio Node with stipulated standard

Applicant / Client

SpiderCloud Wireless, Inc

Manufacturer

SpiderCloud Wireless, Inc
408 E. Plumeria Drive,
San Jose, CA 95134

Laboratory performing the tests

SIEMIC Laboratories
2206 Ringwood Ave, San Jose
CA,95131

Test report reference number

SL11121305-SPR-002 (Part 24)

Date EUT received

October 15, 2011

Standard applied

FCC Part 24 & RSS-133 Issue 5: 2009

Dates of test (from - to)

Jan 23th - Feb 10th 2012

No of Units: 1
Equipment Category: TNB
Trade Name: SpiderCloud Wireless, Inc
Model : SCRN-200-2 & SCRN-200-2E

. . Tx:1930MHz~1995MHz
RF Operating Frequency (ies) Rx:1850MHz~1910MHz
Modulation : QPSK
FCCID: Y47-RN200B2
ICID: 9424A-RN200B2




SIEMIC, INC.

\ . Serial# SL11121305-SPR-002 (Part 24)
Title: RF Test Report SmartCloud Radio Node lssue Date Feb 07 2012

Model: SCRN-200-2 & SCRN-200-2E Page 8 of 80

To FCC Part 24,RSS-133 Issue 5 : 2009 e

NONE



SIEMIC, INC.

Acoesting glotal markels

Serial# SL11121305-SPR-002 (Part 24)

L Title} RF Test Report SmartCloud Radio Node |ssue Date Feb 07 .2012
Model: SCRN-200-2 & SCRN-200-2E Page 90780 ’

To| | FCC Part 24RSS-133 lssue 5: 2009 anww.siomic.com

The product was tested in accordance with the following specifications. All Testing has been performed according to below
product classification:

Broadband PCS Devices
Test Results Summary

Test Standard Description Pass / Fail
CFR 47 Part 24: 2011 RSS 133
CFR 47 Part 15.207 ICES-003 Issue 4 Conducted Emission Pass
2.1046; 24.232 RSS-133, Section 6.4 RF Output Power Pass
2.1049 RSS-GEN, Section 4.6 Occupied Bandwidth Pass
2.1051; 24.238 RSS-133, Section 6.5 Antenna Port Spurious Emission Pass
2.1053; 24.238 RSS-133, Section 6.5 Radiated Spurious Emission from Cabinet Pass
N/A RSS-GEN Receiver Spurious Emission Pass
2.1055; 24.135 RSS-133, Section 6.3 Frequency stability Pass
ANSI C63.4: 2009/ RSS-Gen Issue 3: 2010
PS: All measurement uncertainties are not taken into consideration for all presented test result.
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5.1 Conducted Emissions Voltage

Requirement:

Conducted limit (dBuV)
Frequency of emission (MHz) Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50
*Decreases with the logarithm of the frequency.
Procedures:
1. All possible modes of operation were investigated. Only the 6 worst case emissions measured, using the correct CISPR
and Average detectors, are reported. All other emissions were relatively insignificant.
2. A "-ve" margin indicates a PASS as it refers to the margin present below the limit line at the particular frequency.
3. Conducted Emissions Measurement Uncertainty

All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 9kHz — 30MHz (Average & Quasi-peak) is +3.86dB.

4, Environmental Conditions Temperature 23°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar

Test Date : Jan 23th - Feb 10th 2012
Tested By :Choon Sian Ooi

Results: Pass
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Amplitude(| dBuV)

-10.0-)

0.15

Frequency {MHz)

10,00

30.00

Quasi-Peak Limit Average Limit

Phase Line Plot at 120Vac, 60Hz

Frequency Class B Limit Class B Limit

(MHz) (dB) (dB)

0.53 50.65 73.00 -22.35 44.05 60.00 -15.95 Phase
0.78 48.19 73.00 -24.81 44.08 60.00 -15.92 Phase
0.19 54.69 79.00 -24.31 53.29 66.00 -12.71 Phase
1.23 4413 73.00 -28.87 32.55 60.00 -27.45 Phase
0.97 44.62 73.00 -28.38 38.14 60.00 -21.86 Phase
1.18 44.20 73.00 -28.80 32.69 60.00 -27.31 Phase
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Amplitude( dBuV)

-10.0-]
0.15

il
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1.00

Frequency (MHz)

30,00

Quasi-Peak Limit Average Limit

Neutral Line Plot at 120Vac, 60Hz

Frequency Class B Limit ERED \2}’39 Class B Limit N Line

(MHz) (dB) (dB) (dBu) (dB) (dB)

0.51 45.00 73.00 -28.00 36.45 60.00 -23.55 Neutral
0.19 53.14 79.00 -25.86 51.71 66.00 -14.29 Neutral
1.05 42.13 73.00 -30.87 35.28 60.00 -24.72 Neutral
1.17 42.23 73.00 -30.77 34.76 60.00 -25.24 Neutral
1.43 41.92 73.00 -31.08 31.20 60.00 -28.80 Neutral
1.64 41.18 73.00 -31.82 31.21 60.00 -28.79 Neutral
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5 2 RF Output Power

Conducted Measurement
EUT was set for low , mid, high channel with modulated mode and highest RF output power.
The spectrum analyzer was connected to the antenna terminal.

2 Environmental Conditions Temperature 23C
Relative Humidity 50%
Atmospheric Pressure 1019mbar
3 Conducted Emissions Measurement Uncertainty

All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz — 40GHz is +1.5dB.

4 Test Date : Jan 23th - Feb 10th 2012
Tested By :Choon Sian Ooi

Requirement(s): 47 CFR § 2.1046 (a), (b), (c); § 24.232 (c); RSS 133 Section 6.4

§ 21046 Measurements required: RF power output.

(a) For transmitters other than single sideband, independent sideband and controlled carrier radiotelephone, power output shall be
measured at the RF output terminals when the transmitter is adjusted in accordance with the tune-up procedure to give the values of
current and voltage on the circuit elements specified in §2.1033(c)(8). The electrical characteristics of the radio frequency load attached
to the output terminals when this test is made shall be stated.

(b) For single sideband, independent sideband, and single channel, controlled carrier radiotelephone transmitters the procedure
specified in paragraph (a) of this section shall be employed and, in addition, the transmitter shall be modulated during the test as follows.
In all tests, the input level of the modulating signal shall be such as to develop rated peak envelope power or carrier power, as
appropriate, for the transmitter.

(c) For measurements conducted pursuant to paragraphs (a) and (b) of this section, all calculations and methods used by the applicant
for determining carrier power or peak envelope power, as appropriate, on the basis of measured power in the radio frequency load
attached to the transmitter output terminals shall be shown. Under the test conditions specified, no components of the emission
spectrum shall exceed the limits specified in the applicable rule parts as necessary for meeting occupied bandwidth or emission
limitations.

§ 24.232  Power and antenna height limits.

(c) Mobile and portable stations are limited to 2 watts EIRP and the equipment must employ a means for limiting power to the minimum
necessary for successful communications.

RSS 133 Section 6.4

The average equivalent isotropically radiated power (e.i.r.p.) for transmitters shall not exceed the limits given in SRSP-510. Moreover,
base station transmitters operating in the band 1930-1995 MHz shall not have output power exceeding 100 watts.

In addition, when the transmitter power is measured in terms of average value, the peak-to-average ratio of the power shall not exceed
13 dB.

Procedures: The RF Output power measurement was measured at the antenna connector using an spectrum analyzer.

Results: Pass

Peak Average .
Channel | Freauency | p oo | “power | PeaklAverage | Peak/AverageRatio | p\op g | EIRP Limit
(MHz) (dBm) (dBm) Ratio (dB) Limit (dB)
Low 1932 2840 2110 7.30 13 2360 B
Mid 1962 2861 2086 7.75 13 2336 3
High 1992 28.05 20.16 7.89 13 22.66 3
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5.3 Occupied Bandwidth

1. Conducted Measurement
EUT was set for low , mid, high channel with modulated mode and highest RF output power.
The spectrum analyzer was connected to the antenna terminal.

2 Conducted Emissions Measurement Uncertainty
All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz - 40GHz is +1.5dB.

3 Environmental Conditions Temperature 23C
Relative Humidity 50%
Atmospheric Pressure 1019mbar
4 Test Date : Jan 23th - Feb 10th 2012

Tested By :Choon Sian Ooi

Standard Requirement: 47 CFR §2.1049; RSS-GEN Section 4.6
§2.1049 Measurements required: Occupied bandwidth.
The occupied bandwidth, that is the frequency bandwidth such that, below its lower and above its upper frequency limits, the mean

powers radiated are each equal to 0.5 percent of the total mean power radiated by a given emission shall be measured under the
following conditions of § 2.1049 (a) through (i)

Procedures: The occupied bandwidth was measured conducted using a spectrum analyzer at low, mid, and hi channels.

Test Result: Pass

Channel Frequency (MHz) 99% Bandwidth (MHz)
Low 1932 4.2004
Mid 1962 4.1844

High 1992 4.1844
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RBW 100 kHz RE Att 50 dB
Ref Lvl VBW 1 MHz
30 dBm SWT 5 ms Unit dBm
30
20|
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0|
1MAX iMA
-10|
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Low Channel
RBW 100 kHz RF Att 50 dB
Ref Lvl VBW 1 MHz
30 dBm SWT 5 ms Unit dBm
30
20|
10
0|
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—20|
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=50
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-70|
Center 1.962 GHz 800 kHz/ Span 8 MHz

Mid Channel
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5.4 Antenna Port Spurious Emission

1. All possible modes of operation were investigated. Only the 6 worst case emissions measured, using the correct
CISPR detectors, are reported. All other emissions were relatively insignificant.

2. A "-ve" margin indicates a PASS as it refers to the margin present below the limit line at the particular frequency.

3. Radiated Emissions Measurement Uncertainty

All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz — 1GHz (QP only @ 3m & 10m) is +6.0dB (for EUTs < 0.5m X 0.5m X 0.5m).

4 Environmental Conditions Temperature 23C
Relative Humidity 50%
Atmospheric Pressure 1019mbar

Test Date : Jan 23th - Feb 10th 2012
Tested By :Choon Sian Ooi

Standard Requirement: 47 CFR §2.1051; §24.238 (a); RSS-133 Section 6.5

§2.1051 Measurements required: Spurious emissions at antenna terminals.

The radio frequency voltage or powers generated within the equipment and appearing on a spurious frequency shall be checked at the
equipment output terminals when properly loaded with a suitable artificial antenna. Curves or equivalent data shall show the magnitude
of each harmonic and other spurious emission that can be detected when the equipment is operated under the conditions specified in
§2.1049 as appropriate. The magnitude of spurious emissions which are attenuated more than 20 dB below the permissible value need
not be specified.

§24.238 Emission limitations for Broadband PCS equipment.

The rules in this section govern the spectral characteristics of emissions in the Broadband Personal Communications Service.

(a) Out of band emissions. The power of any emission outside of the authorized operating frequency ranges must be attenuated below
the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

Procedures: The spectrum analyzer was set to 100KHz RBW and 300KHz VBW for testing below 1GHz and it was set to 1MHz RBW
and 3MHz VBW for testing above 1GHz.

Test Result: Pass
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RBW 100 kHz REF Att 30 dB
Ref Lvl VBW 300 kHz
20 dBm SWT 245 ms Unit dBm
20
[ 2]
10
0|
—-10]
D1 -13 dBm 132
—20|
—30
—40|
=50
— GO A T S O Y Akt NN ML
=70
-80l
Start 30 MHz 97 MHz/ Stop 1 GHz

Spurious Emission at Antenna Port, Low Channel, 30MHz to 1GHz

®=ATTEN 4ade HKR —27.58dEBr
RL F8.8dEnr 18de” 24.88CHz
1]
AL T it A SRS “me
START 1.88GH=z STOP 23.88GHz
REMW 1.8MH=z UEHW 1.8MH=z SHPF 488ns

Spurious Emission at Antenna Port, Low Channel, 1GHz to 26GHz
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RBW 100 kHz RE Att 30 dB
Ref Lvl VBW 300 kHz
20 dBm SWT 245 ms Unit dBm
20
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| D1 -13 dBm Tva
—20|
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—40|
=50
— 6 0l At A A A bt Aol L ApdAh oA,
=70
—-80l
Start 30 MHz 97 MHz/ Stop 1 GHz

Spurious Emission at Antenna Port, Mid Channel, 30MHz to 1GHz

*ATTEN 4adB MKR —27.33dBrm
RL 38.8dEr 18dB” 24 28GHz

ot
START 1.8aGHz STOP 25.88GHz
REH 1.8MH=z VEH 1.8MHz SHP 4g88ns

Spurious Emission at Antenna Port, Mid Channel, 1GHz to 26GHz
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RBW 100 kHz RF Att 30 dB
Ref Lvl VBW 300 kHz
20 dBm SWT 245 ms Unit dBm
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=
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0|
=10
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=20
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Start 30 MHz 97 MHz/ Stop 1 GHz
Spurious Emission at Antenna Port, High Channel, 30MHz to 1GHz
=*ATTEH 4dadB MKR —28.88dBm
RL 38.8dBEr 1adB~ 24.16GH=
D
g g A pietiae LIS T W‘w‘-"""a""‘f hl@d‘
wﬁJ &MUhP”MMJthﬁhé
START 1.8@GH= STOP 25.88GH=
REH 1.8MH= UBH 1.BMH=z SHP 488rs

Spurious Emission at Antenna Port, High Channel, 1GHz to 26GHz
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5.5 Radiated Spurious Emissions

1. All possible modes of operation were investigated. Only the 6 worst case emissions measured, using the correct
CISPR detectors, are reported. All other emissions were relatively insignificant.

2. A "-ve" margin indicates a PASS as it refers to the margin present below the limit line at the particular frequency.

3. Radiated Emissions Measurement Uncertainty

All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 1GHz — 40GH is +6.0dB (for EUTs < 0.5m X 0.5m X 0.5m).

4, Environmental Conditions Temperature 23C
Relative Humidity 50%
Atmospheric Pressure 1019mbar

Test Date : Jan 23th - Feb 10th 2012
Tested By :Choon Sian Ooi

Standard Requirement: 47 CFR § 2.1053, §24.238 (a); RSS- 133 Section 6.5

§2.1053 Measurements required: Field strength of spurious radiation.

(@) Measurements shall be made to detect spurious emissions that may be radiated directly from the cabinet, control circuits, power
leads, or intermediate circuit elements under normal conditions of installation and operation. Curves or equivalent data shall be
supplied showing the magnitude of each harmonic and other spurious emission. For this test, single sideband, independent
sideband, and controlled carrier transmitters shall be modulated under the conditions specified in paragraph (c) of §2.1049, as
appropriate. For equipment operating on frequencies below 890 MHz, an open field test is normally required, with the measuring
instrument antenna located in the far-field at all test frequencies. In the event it is either impractical or impossible to make open field
measurements (e.g. a broadcast transmitter installed in a building) measurements will be accepted of the equipment as installed.
Such measurements must be accompanied by a description of the site where the measurements were made showing the location of
any possible source of reflections which might distort the field strength measurements. Information submitted shall include the
relative radiated power of each spurious emission with reference to the rated power output of the transmitter, assuming all emissions
are radiated from halfwave dipole antennas.

(b) The measurements specified in paragraph (a) of this section shall be made for the following equipment:

(1) Those in which the spurious emissions are required to be 60 dB or more below the mean power of the transmitter.

(2) All equipment operating on frequencies higher than 25 MHz.

(3) All equipment where the antenna is an integral part of, and attached directly to the transmitter.

(4) Other types of equipment as required, when deemed necessary by the Commission.

§24.238 Emission limitations for Broadband PCS equipment.

The rules in this section govern the spectral characteristics of emissions in the Broadband Personal Communications Service.

(a) Out of band emissions. The power of any emission outside of the authorized operating frequency ranges must be attenuated
below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

Procedures: Equipment was setup in a semi-anechoic chamber. The EUT was tested at low, mid and high with the highest
output power. An emission was scan up to 10t harmonic of the operating frequency.

Test Result: Pass
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5.6 Receiver Spurious Emissions

1. Conducted Measurement
EUT was set for low , mid, high channel with modulated mode and highest RF output power.
The spectrum analyzer was connected to the antenna terminal.

2 Conducted Emissions Measurement Uncertainty
All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz — 40GHz is +1.5dB.

3 Environmental Conditions Temperature 23C
Relative Humidity 50%
Atmospheric Pressure 1019mbar
4 Test Date : Jan 23th - Feb 10th 2012

Tested By :Choon Sian QOoi

Standard Requirement: RSSGen(4.8)

Procedures: The conducted spurious emissions were measured conducted using a spectrum analyzer at mid channels. .

Test Result: Pass
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5.7 Frequency Stability

1. Conducted Measurement
EUT was set for low , mid, high channel with modulated mode and highest RF output power.
The spectrum analyzer was connected to the antenna terminal.

2 Conducted Emissions Measurement Uncertainty
All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz — 40GHz is +1.5dB.

3 Environmental Conditions Temperature 23C
Relative Humidity 50%
Atmospheric Pressure 1019mbar
4 Test Date : Jan 23th - Feb 10th 2012

Tested By :Choon Sian Ooi

Standard Requirement: §2.1055 and §24.135; RSS-133 Section 6.3

Procedures: The conducted spurious emissions were measured conducted using a spectrum analyzer at mid channels. .

Test Result: Pass
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Mid Channel: 1962MHz

Temperature Freq. Deviation
Limit Pass/Fail
(°C)
50 <1 ppm Pass
40 <1 ppm Pass
30 <1 ppm Pass
20 <1 ppm
1 ppm
10 <1 ppm Pass
0 <1 ppm Pass
-10 <1 ppm Pass
-20 <1 ppm Pass
-30 <1 ppm Pass
Voltage Freq. Deviation
Limit Pass/Fail
Low Voltage <1 ppm Pass
. 1 ppm
High Voltage <1 ppm Pass
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| Annex A.i. TEST INSTRUMENTATION & GENERAL PROCEDURES |

Instrument Model Calibration Due
AC Conducted Emissions
R&S EMI Test Receiver ESIB40 05/19/2012
R&S LISN ESH2-Z5 05/18/2012
CHASE LISN MN2050B 05/18/2012
Universal Radio Communication Tester CMU200 02/22/2012
Sekonic Hygro Hermograph ST-50 05/18/2012
Radiated Emissions
Spectrum Analyzer 8564E 05/19/2012
EMI Receiver ESIB 40 05/18/2012
Spectrum Analyzer E4407B 01/18/2012
R&S LISN ESH2-75 05/18/2012
CHASE LISN MN2050B 05/19/2012
Antenna(1 ~18GHz) 3115 6/2/2012
Antenna (30MHz~2GHz) JB1 6/1/2012
Chamber 3m 10/13/2012
Pre-Amplifier(1 ~ 26GHz) 8449 5117/2012
Horn Antenna (18~40GHz) AH-840 7/23/2013
Microwave Pre-Amp (18~40GHz) PA-840 Every 2000 Hours
Universal Radio Communication Tester CMU200 02/22/2012
Signal Analyzer FSIQ7 5/5/2012
Sekonic Hygro Hermograph ST-50 05/18/2012

Note: Functional Verification
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| Annex A.ii. CONDUCTED EMISSIONS TEST DESCRIPTION

Test Set-up

1,

The EUT and supporting equipment were set up in accordance with the requirements of the standard on top of a 1.5m x 1m x
0.8m high, non-metallic table, as shown in Annex B.

2. The power supply for the EUT was fed through a 50€2/50H EUT LISN, connected to filtered mains.

3. The RF OUT of the EUT LISN was connected to the EMI test receiver via a low-loss coaxial cable.

4, All other supporting equipments were powered separately from another main supply.

Test Method

1. The EUT was switched on and allowed to warm up to its normal operating condition.

2. A scan was made on the NEUTRAL line (for AC mains) or Earth line (for DC power) over the required frequency range using
an EMI test receiver.

3. High peaks, relative to the limit line, were then selected.

4, The EMI test receiver was then tuned to the selected frequencies and the necessary measurements made with a receiver
bandwidth setting of 10 KHz. For FCC tests, only Quasi-peak measurements were made; while for CISPR/EN tests, both
Quasi-peak and Average measurements were made.

5. Steps 2 to 4 were then repeated for the LIVE line (for AC mains) or DC line (for DC power).

Description of Conducted Emission Program

This EMC Measurement software run LabView automation software and offers a common user interface for electromagnetic
interference (EMI) measurements. This software is a modern and powerful tool for controlling and monitoring EMI test receivers and
EMC test systems. It guarantees reliable collection, evaluation, and documentation of measurement results. Basically, this program
will run a pre-scan measurement before it proceeds with the final measurement. The pre-scan routine will run the common scan
range from 15 kHz to 30 MHz; the program will first start a peak and average scan on selectable measurement time and step size.
After the program complete the pre-scan, this program will perform the Quasi Peak and Average measurement, based on the pre-
scan peak data reduction result.

Sample Calculation Example

At 20 MHz limit = 250 pV = 47.96 dBuV
Transducer factor of LISN, pulse limiter & cable loss at 20 MHz = 11.20 dB

Q-P reading obtained directly from EMI Receiver = 40.00 dBpV

Therefore, Q-P margin = 47.96 — 40.00 = 7.96 i.e. 7.96 dB below limit

(Calibrated for system losses)
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| Annex A. iii RADIATED EMISSIONS TEST DESCRIPTION

EUT Characterisation

EUT characterisation, over the frequency range from 30MHz to 10t Harmonic , was done in order to minimise radiated emissions testing
time while still maintaining high confidence in the test results.

The EUT was placed in the chamber, at a height of about 0.8m on a turntable. Its radiated emissions frequency profile was observed,
using a spectrum analyzer /receiver with the appropriate broadband antenna placed 3m away from the EUT. Radiated emissions from
the EUT were maximised by rotating the turntable manually, changing the antenna polarisation and manipulating the EUT cables while
observing the frequency profile on the spectrum analyzer / receiver. Frequency points at which maximum emissions occurred, clock
frequencies and operating frequencies were then noted for the formal radiated emissions test at the Open Area Test Site (OATS).

Test Set-up
1. The EUT and supporting equipment were set up in accordance with the requirements of the standard on top of a 1.5m X 1.0m
X 0.8m high, non-metallic table.
2. The filtered power supply for the EUT and supporting equipment were tapped from the appropriate power sockets located on
the turntable.
3. The relevant broadband antenna was set at the required test distance away from the EUT and supporting equipment
boundary.
Ant. Tower 1-4m
Variable
3m
EUT& e >| /
Support Units
ppP \ —¢—E 5
Turn Table
L1 .-

e t e

Ground Plane

Test Receiver
\ |
O 0 0O0
[ |

/|
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Test Method

The following procedure was performed to determine the maximum emission axis of EUT:

1. With the receiving antenna is H polarization, rotate the EUT in turns with three orthogonal axes to determine the axis of maximum
emission.

2. With the receiving antenna is V polarization, rotate the EUT in turns with three orthogonal axes to determine the axis of maximum
emission.

3. Compare the results derived from above two steps. So, the axis of maximum emission from EUT was determined and the
configuration was used to perform the final measurement.

Final Radiated Emission Measurement
1. Setup the configuration according to figure 1. Turn on EUT and make sure that it is in normal function.

2. For emission frequencies measured below 1 GHz, a pre-scan is performed in a shielded chamber to determine the accurate
frequencies of higher emissions will be checked on a open test site. As the same purpose, for emission frequencies measured above
1 GHz, a pre-scan also be performed with a 1 meter measuring distance before final test.

3. For emission frequencies measured below and above 1 GHz, set the spectrum analyzer on a 100 kHz and 1 MHz resolution
bandwidth respectively for each frequency measured in step 2.

4. The search antenna is to be raised and lowered over a range from 1 to 4 meters in horizontally polarized orientation. Position the

highness when the highest value is indicated on spectrum analyzer, then change the orientation of EUT on test table over a range
from 0 - to 360 - with a speed as slow as possible, and keep the azimuth that highest emission is indicated on the spectrum

analyzer. Vary the antenna position again and record the highest value as a final reading.
5. Repeat step 4 until all frequencies need to be measured were complete.
6. Repeat step 5 with search antenna in vertical polarized orientations.

During the radiated emission test, the Spectrum Analyzer was set with the following configurations:

Frequency Band (MHz) Function Resolution bandwidth Video Bandwidth
30 to 1000 Peak 100 kHz 100 kHz
Peak 1 MHz 1 MHz
Above 1000 Average 1 MHz 10 Hz

Description of Radiated Emission Program

This EMC Measurement software run LabView automation software and offers a common user interface for electromagnetic
interference (EMI) measurements. This software is a modern and powerful tool for controlling and monitoring EMI test receivers and
EMC test systems. It guarantees reliable collection, evaluation, and documentation of measurement results. Basically, this program
will run a pre-scan measurement before it proceeds with the final measurement. The pre-scan routine will run the scan on four
different antenna heights, 2 antenna polarity, and 360 degrees table rotation. For example, the program was set to run 30 MHz to 1
GHz scan; the program will first start from a meter antenna height and divide the 30 MHz to 1 GHz into 10 separate parts of
maximum hold sweeps. Each parts of maximum hold sweep, the program will collect the data from 0 degree to 360 degrees table
rotation. After the program complete the 1m scan, the antenna continues to rise to 2m and continue the scan. The step will repeated
for all specified antenna height and polarity. This program will perform the Quasi Peak measurement after the signal maximization

process and pre-scan routine. The final measurement will be base on the pre-scan data reduction result.




SIEMIC, INC.

Acoesting global markels

Serial# SL11121305-SPR-002 (Part 24)

¥ Tt RF Test Report SmartCloud Radio Node |ssue Date Feb 07 .2012
Model: SCRN-200-2 & SCRN-200-2E ’
To| | FCCPart 24,RS5-133 Issue 5 : 2009 Page 46,01 80

www.siemic.com

Sample Calculation Example

The field strength is calculated by adding the Antenna Factor and Cable Factor, and subtracting the Amplifier Gain (if any) from the
measured reading. For the limit is employed average value, therefore the peak value can be transferred to average value by
subtracting the duty factor. The basic equation with a sample calculation is as follows:

Peak = Reading + Corrected Factor
where
Corr. Factor = Antenna Factor + Cable Factor - Amplifier Gain (if any)
And the average value is

Average = Peak Value + Duty Factor or

Set RBW = 1MHz, VBW = 10Hz.
Note :
If the measured frequencies are fall in the restricted frequency band, the limit employed must be quasi peak value when frequencies
are below or equal to 1 GHz. And the measuring instrument is set to quasi peak detector function.
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Please see the attachment

EUT TEST CONDITIONS

| Annex C. i. SUPPORTING EQUIPMENT DESCRIPTION

The following is a description of supporting equipment and details of cables used with the EUT.

Equipment Description Cable Description

Model & Serial Number (List Length, Type & Purpose)

(Including Brand Name)

Dell / Laptop Vostro Ethernet
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Block Configuration Diagram for Radiated Emission

LISN 2, 120V@

60Hz, Power LISN 1,
Input 120V@60Hz,

Power Input

EUT

<+—Wooden table, 80cm above
ground plane

3 Meter

Receiving Antenna
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Block Configuration Diagram for Conducted Emission

LISN 2, 120V 120V @ 60Hz,
60Hz Power Input

LISN 1

| EUT

<4+—Wooden table, 80cm above
ground plane
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| Annex C.ii. EUT OPERATING CONDITIONS

The following is the description of how the EUT is exercised during testing.

Test Description Of Operation

Emissions Testing The EUT was controlled by itself Using manufacturer’'s program.

Others Testin
9 TX mode is normal mode with full power.
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The American Association for Laboratory Accreditation

“Warld Class AcCreditation”

SCOPE OF ACCREDITATION TO 1SOAEC 17025:2005

SIEMIC LABORATORIES '
2206 Ringwood Ave,
San Jose, CA 95131
Mr. Leslie Bai Phone: 408 526 1188 Email: leshie bai@siemic.com
Mr. Snell Leong Phone: 408 526 1183 Email: snell.leongi@siemic.com

WWW_SIemic.com
ELECTRICAL
Walid to: September 30, 2012 Certificate Mumber: 27420

In recognition of the successTul completion of the AZLA evaluation process, accreditation i granted o this
laboratory to perform the following EMC, Product Safety, Radio and Telecommunication tests:

Test Description: Test Method:
EM & IEC — Emissions & IEC/CISPR 11; IEC/CISPR 12; EN 55011; IEC/CISPR 22; EN 55022;
[mmumnity IEC/CISPR 20: EN 35020; EN 61000-6-1; EN 61000-6-2: EN 6 1MH-6-3;

EM GLO00-0-d; EM 61204-3; EN 61326, EM 61326-1; EN 61000-3-2;
EMN 61000-3-3; EN 30081-1, EN 30081-2; EN 50082-1:

1EC 61000-4-2; EN & 100H-4-2;

IEC o 1000-4-3 famited wp fo 2.7 GHz and 3Vim).

EN a1000-4-3; flimited wp to 2.7 GHz and 3Vl 1TEC 61000-4-4;

EN al000-4-4; [EC 61000-4-3; EN 61000-4-5; IEC 6 1000-4-6;

EN a1000-4-6; 1EC 61000-4-8; EN 61000-4-8; IEC 61000-4-11;

ENM 61000-4-11; IECACISPR 24; EN 55024; EN 50412-2-1: EM 50083.2;
EN SO0%90-2-2; EM SHA-2; EN S00130-4; EN S0150-4 +A12;

IEC 60601-1-2; EN 12184: EN 550135: EN 61347: CISPR 16-1-4

Korea — Emissions & KCC Notice 2009-27, Nov. 5, 2009;

[munity REA Announce 2000-9, Diec. 21, 2009; KN 22:2007-12;

KCC Notice 2000-27, Nov. 5, 2009;

REA Notice 200010, Dec. 21, 2009;

KM 24:2008-5; KN 0 1000-4-2:2008-5; KM &1 H-4-3:2008-5;

KM 6 1000-4-4:2008-5; KN 61000-4=5:2008-5; KN 01 0H=d=6:2008-5;
KM a1000-4-8:2008-5; KN 6 1000-4-1 1:20408-5;

REL MNotice 2008-3; REL MNotice 2008-4; RRL Notice 2005-131;
REL Motice 2007-99; RRL MNotice 2007-101; RRL Notice 20{08-4;
REA Notice Mo 2008-1 12008, 12.16);

RRA Notice No 2008-12(2008.12.16); KN 60a01-1-2;

KOCC Notice 2009-27; KN 300 489-1(2008-05); KM 301 48%-7(2008-05):
KM 301 430-17(2008-05); KN 301 489-24(2008-05);

KN 16-1-1{2008-05); KN 16-1-2(2008-051; KN 16-1-3(2008-05);

KN 16-1-4(2008-05); KN 16-1-5{2008-05); KN 16-2-1{2008-05):

KN 16-2-2(2008-05%; KN 16-2-3(2008-05); KN 16-2-4(2008-05)

(AZLA Certificate Mo, 2742.01) Revised 01/12/2011 fb?ﬁ- Page 1 of 8
5301 Buckeystown Pike, Suite 350 | Frederick, Maryland 21704-8373 Phone: 301 &44 3248 Fax: 301 662 2974 | www.AZLAorg
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118 / FOC - Emissions

SAEJEII3-10, SAE T T13-12; SAEJI113-41: SAEI1113-4;

SAE J1113-13: FOC Method 47 CFR Part 18, FCC Repart and Order ET
Docket 98-153 (FCC 02-48); FOC Method 47 CFR Parts] 3, including
Subpart G, using FOC Order 04-425

AMNSECO3. 42009 ANST CA3. 10{2000); ANSI Ca3.4:2003

AMSI C634(2003) with FOC Method 47 CFR Part 11;

AMNSI Co3 402003 ) with FOC Method 47 CFR Part 15, Subpart E.

AMNSL Co342003) with FCC Method 47 CFR Part 15, Subpart C;

AMNSI CH3. 420053y and DA 02-2138;

AMST Co3 402003) with FOC Method 47 CFR Part 15, Subpart B

Canada — Emissions

ICES-001: ICES-002; ICES-003 lssue 4: ICES-003 lssue 4 (2004);
ICES-006 Issue |

Viemnam — Emission &
[mmunity

TCN 08-193:2003; TCN 68-196:2000; TCWN 71892002

Australia / New Zealand —
Emissions and Immunity

ASMNES 1044: ASMES 42511 ASNIS 4251.2; ASMNZS CISPR 22;
ASMNZS 3548 ASMNZS 2279.3; AS/NZS 61000-3-3; AS/NZS CISPR 1T:
ASMNEZS CISPR 24 ASNEZS 61000.6.3; ASMNES 61000.6.4;

ASMNZS CISPE 14,1; ASMNZS 6100032

lapan — Emissions

JEITA IT=3001: VOCI-V-3:2000.4 {up to 6 GHz)

China— Emissions

GBY254; GB17625,1

Taiwan — Emissions

CMNS 13438 (up to 6 GHz): CNS 13783-1: CN5 [3803: CNS 13439

Singapore — Emissions &
[mmunity

IDA TS EMC; CISPR 22; [EC 61000-4-2; [EC 61000-4-3;
IEC a1000-4-4; [EC al000-4-5; [EC 61 000-4-6

FCC — Unlicensed Radio
Al o Ad

Al: 4T CFR Parts |1 (Emergency Alert Svstem (EAS)), 15 (Radio
Frequency Devices) and 18 (Industrial. Scientific. and Medical Equipment):
FCC OST/MP-5(19867; ANSI O3 4(2003): ANS] Ca3.4(2004);
AMNSLCO3, 1002009)

AZ: 47 CFR Part 15 (Radio Frequency Devices); ANSI C63.4(2003);
ANSIO3.4(2009); ANSI C63.10(2009)

A3: 47 CFR Part 15 {Radio Frequency Devices), ANSICa3.17:2006;
AMEL Co3, 1002009); 1EEE Std 1528:2003 + Adl; Std IEEE 152842005

Ad; 47 CFR Part 15 {Radio Frequency Devices)l, ANSI Co3, 10(2004);
IEEE Std 15282003 + Adl; Std IEEE 1528A 2005

FCC - Licensed Radio
Bl o B4

BEl; 47 CFR Parts 2 {Frequency Allecations and Radio Treaty Matters;
Cieneral Rules and Regulations), 22 {Public Mobile Services), 24 (Personal
Communications Services), 25 (Satellite Communications), and 27
(Miscellaneous Wireless Communications Services);

ANSITIA-603-C (2004, Land Mohbile FM or PM Communications
Equipment Measurement and Performance Standard:

IEEE Std 1528:2003 + Adl; 5td IEEE 528A:2005

)9.!" ﬂr

(AZLA Certificate Mo, 274201} Revised 01/12/2011

Page 2 of §
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FOC — Licensed Radia
{continued) B1 to B4

B2: 47 CFR Parts 2 (Frequency Allocations and Radio Treaty Matters;
Gieneral Rules and Regulations). 22 (Public Mobile Services). 74
{Experimental Radio Auxiliary, Special Broadeast and Other Program
Distributional Services), 90 (Private Land Mobile Radio Services), 95
{Personal Radio Services), and 97 (Amateur Radio Services); ANSITIA-
G3-C (20014, Land Mobile FM or PM Communications Equipment
Measurement and Performance Standard

B3: 47 CPR Parts 2 (Frequency Allocations and Radio Treary Matters;
Gieneral Rules and Regulations); 80 (Stations in the Maritime Services) ,
87 {Aviation Services); ANSITIA-403-C (2004), Land Mobile FM or PM
Communigations Equipment Measurement and Performance Standard

B4; 47 CFR Parts 2 { Frequency Allocations and Radio Treaty Matters;
General Rules and Regulations): 27 (Broadband Radio Services (BRS) and
Educational Broadband Services (EBS)), 74 (Experimental Radio Auxiliary,
Special Broadcast and Other Program Distributional Services). and 101
(Fixed Microwave Services); ANSETIA-603-C (2004), Land Mobile FM or
PM Communications Equipment Measurement and Performance Standard

Canada — Radio

R335102; RS5111; RSS 112; RSS [17; R3S 118; RS5 119 RSS 123;
R55 125; RS5 127; R85 128; RS5 129; RS5 131 R55 132; R85 133;
RSS 134; RSS 135; RES 136; RS 1537; RE5 135; RSS [39; R5S 141;
R55 142; R55 170 R55 181; R85 182; RE5 188; R55 191; RS5 192;
RSS 193; RSS 194; RES 195; RSS 196; RS 197; RSS |98; RS 199;
RE5210; R85 220; R55 213; RSS 215: RE5 243; R55 287, R85 510;
R5S Gen

CFE — Radio

EN 301 502; EN 301 5011; EN 301 526; EN 300 681; EM 301 721;

EN 301 751; EN 301 753; EN 301 783-2; EN 301 79%6; EN 301 797;

EM 301 840-2; EN 301 843-1; EN 301 8434; EN 301 843-5;

EN 301 893; EN 301 908-01; EM 301 208-02; EN 301 908-03;

EM 301 908-04; EN 300 908-05; EN 301 908-06; EN 301 208-07;

EN 301 908-08; EN 301 908-09; EN 301 $08-10; EN 301 908-11;

EMN 301 529-2: EN 300 997-2; EN 302 018-2; EN 302 054-2;

EN 302 064-2; EM 302 066-2; EN 302 077-2; EN 302 186; EN 302 195-2;
EM 302 217-3: EN 302 245-2; EN 302 288-2: EN 302 291-2; EN 302 296;
EN 302 297, EN 302 326-2; EN 302 326-3: EN 302 340; EN 302 372-2;
EM 302 426; EM 302 454-2; EM 302 502; EN 302 510-2;

EN 302 217-4-2; EN 300 224-1; EN 300 279; EN 300 339; EN 300 385;
EN 301 839-2; EM 301 843-6; EN 302 017-2; EN 302 208-;

EN 302 217-2-2; ETS 300 329; ETS 300 445; ETS 300 446: ETS 300 683;
ETS 300 826; ETS EN 300 328; ETSI EN 300 086-2; EN 302217-1;

EM 302217-2-1; EN 302217-4-1: EN 302288-1; EM 302908-12;

EN 302326-1; EN 301929-1; EN 301997-1; EN 300224-2; EN 301839-1;
EM 301843-1: EM 301843-2: EN 301843-3; EN 301843-4: EN 301843-3;
EN 302017-1; EN 302208-1; EN 300086-1; EN 3001 13-1; EN 300224-1;
EN 300341-1: EN 302291-1; EN 302500-1; EN 302500-2;

ETS1EN 300 113-2; ETSIEN 300 197; ETSI EN 300 [98;

ETSl EN 300 219-1; ETSI EN 300 219-2;

ETSIEMN 300 220-1; ETS] EN 300 220-2; ETSIEM 300 220-3;

ETSI EN 300 224-2; ETS] EM 300 2%6-1; ETSI EN 300 2%6-2;

ETSIEN 300 328-1; ETSI EW 300 328-2;

ETS1 EN 300 330: ETSI EN 300 330-1: ETSI EN 300 330-2;

(AZLA Certificate Mo, 274201} Revised 01/12/2011 /:&_ %ﬁ—f Pape 3 of B
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CE — Radio (conitnued) ETSIEN 300 341-2; ETSTEN 300 373-1; ETSI EN 300 373-2:
ETSI EN 300 373-3; ETS] EN 300 39%0-1; ETSI EN 300 390-2;
ETSIEN 300y 422-1; ETS] EN 200 422-2: ETSIEN 300 431;
ETS1EN 300 440-1; ETSIEN 300 440-2; ETSI EN 300 454-1;
ETSIEN 3000 454-2; ETS] EN 300 718-2; ETSI EN 301 021,
ETSLEMN 300 166-1; ETS]EN 300 166-2; ETS] EM 301 178-2;
ETSI EN 301 213-1; ETSI EN 301 213-2; ETSI EN 301 213-3:
ETSIEM 300 213-4; ETS1 EN 301 213-5; ETSI EN 301 357-1;
ETSIEN 300 357-2; ETSI EM 301 390: ETSI EN 301 459;
ETSLEN 300 489-01 fexcluding seceion 9657 ETS]TEN 301 489-02;
ETSI EN 301 489-053: ETS1 EN 3101 489-04; ETS1 EN 301 48%.05:
ETSIEN 300 489-06; ETSIEN 301 489-07; ETSI EN 301 489-08;
ETSI EN 301 489-09; ETS]1 EN 301 489-10; ETSI EN 301 489-11;
ETSIEMN 300 489-12; ETS1 EN 301 489-13; ETSI EN 301 489-14;
ETSI EN 301 489-15: ETS] EN 301 489-16; ETSI EN 301 489-17:
ETSIEN 300 489-18; ETS1 EN 301 489-19; ETSI EN 301 489-20;
ETSI EN 301 489-22: ETSI EN 301 489-23; ETSI EN 301 489-24;
ETSIEM 300 489-25; ETS] EN 3001 489-26; ETS] EN 300 489-27;
ETSI EN 301 489-25; ETS] EN 301 489-31; ETS] EN 301 489-32;
1EC 60945

DA~ Radio IDA TS 3G-B5; IDA TS 3G-MT; IDA TS AR; IDA TS CT-CT5:
IDA TS GMPCS; IDA TS GEM-BS; [DA TS GSM-MT: IDA TS LMR;
1IDA TS RPG; IDA TS SRD: IDA TS UWB; DA TS5 WBA

Wietnam — Radio TON 68-242:2006; TCN 68-243:2006; TCN 68-246.2006

Korea — Radio KCC Notice 2009-13; KOU Motice 2008-26; REL Motice 2008-2;
REL Motice 2005-105: RRL Notice 2008-17:

REL Motice 2005-127; RRL Motice 2005-24; RRL Notice 2005-23;
REL Motice 2005-17%; RRL Motice 2008-10; REL Notice 2007-49;
REL Motice 2007-20; REL Notice 2007-11; RRL Notice 2007-80;
RREL MWotice 2004-68; KCC Matice 2000-36, Dec_ 8, 2009;

RREL Notice 2009-6, October 15, 2008, KCC Notice 2000-1;

KCC Notice 2010-12; KCC Notice 2010-13

Taiwan — Radio L0002, PLMNOT; PLMNOD; PLMNOS
Australia - New Zealand — AR 27722 ASINES 4281: AS/NZS 4268; ASMNES 4280.1: ASNLS 4583:
Radio ASMNZS 4280.2; ASNZS 4281; ASINZS 4205; ASNZS 4582;

ASMNES 4769 11 AS/NZS 4769.2; ASNIS 4770; ASMNES 4771

Hong Kong — Radio HETA 1002; HEKTA 1007, HKTA 1008; HKTA 1010; HKTA 1013;
HETA 1016: HEKTA [1020; HKTA 1022: HKTA 1026; HKTA 1027;
HETA 102% HKTA 1030; HKTA 1031; HKTA 1032; HKTA 1033;
HETA 1034; HEKTA 1035, HKTA 1036; HKTA 1037 HKTA 1039%;
HETA 1041; HKTA 1042; HKTA 1043; HKTA 1044; HEKTA 1046;
HETA 1047 HKTA 1048; HKTA 1049, HKTA 1051; HKTAIQ52Z;
HETA1053; HKTA 1054; HETA 10553

(AZLA Certificate Mo, 274201} Revised 01/12/2011 /!I%L-_ 4&?/——/ Pape 4 of B
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FCC Telephone Terminal ANSITIA-968-A:03; ANSITIA-968-A-1:03; ANSITIA-968-A-2:04;
Equipment ANSLTIA-968-A-3:05; ANSITIA-268-A-4:07: ANSLTIA-968-A-5:07;
Scope Cl TlA-968-B; FCC Rule Part 68; 47 CFR Part 68.316: 47 CFR Part 68.317:

ANSITIAEIA-464-C; TIA-810-B; T1.TROG (2002 TCB-31-B (1998);
TIA-470.010-C; TIA-BI0-B; TIA-920

Canada — Telecom C5-03 Part W lssue 92009 Amendment 15

C5-03 Part V1T Issue 9:2009 Amendment 4;

C5-03 Pant 1 Issue 9:2006 Amendment 3; C5-03 Part 1] [ssue 9:2004;
C5-03 Part 1 Izsue 9:2004; CS5-03 Part ¥ Issue S:2004 |

CS-03 Part V1 lssue 92004, CS-03 Part VI [ssoe %2006 Amendment 3;
C5-03 Part V11 Issue :2007 Amendment 3,

C5-03 lasue 9004 + AZ(06) + AS(06)

Europe — Telecom TBR Z: 01-1997, TBR 004 Ed.1.95 + A1 (97); TBR 1. TBR 3,

TBR 12:A1 01-1996; TBR (13 ed.1; TBR 024 ed.1; TBR 23; TBR 38 ed.1;
ETSI ES 203 021-05 ; ETSI ES 203 021-2 ; ETSI ES 021-3;

TBRO21; ETSLEG 201 121; ETS1 EN 301 437; ETSI TS 101 270-1;
ITU-T Recommendation C.920;

ITU-T Recommendation 0,920 — Amendment 1;

ITU-T Recommendation (.921:

ITU-T Recommendation (0921 — Amendment |;

ITU-T Recommendation (.931;

ITU-T Recommendation Q.931 — Amendment 1;

Erratum 1 (02/2003) [TU-T Recommendation (.93 1 (05/1998);

150N User Metwork Interface Layer 3 Specification for Basic Call Contral;
ITU-T Recommendation P.300

Auvstralia —Telecom ASCA S003. 1:2010; ASACA 3003.2:2010; AS/CA 5003.3:20100;
ASCA S004:2010; ASACIF S006:2008; ASACIF S041.1: 2004
Auvstralia — Telecom ASACIF 5041 2:2008:; AS/ACIF 5041.3:200%; ASACIF S042.1:2008:

AS/ACIF S043.2:2008; AS/ACIF S043,3:2008; AS/ACIF S002:05;
ASACIE 5003:06; ASACIF 5004:06;

ASACIF 3006:01: ASACIF 5016:01; AS/ACIF 5031:01;
AS/ACIF S038:01; AS/ACIF S040:01; AS/ACIF S04 1:05;
ASACIF 5043.2:00; AS ACIF 3042,

Mew Zealand — Telecom PTC200:2006: PTC200 lssue Mo 2:97 + A1{980); PTC220: PTC273:2007:
THA 115, THA 117

Singapore — Telecom 1DA TS ADSL, Issue 1, Rev. | (April 2006);
10A TS DLCM, Issue | (July 2005);
IDA TS ISDN BA. Issue | {July 20051
1A TS ISDN FRA, Issue | (July 2005);
IDA TS ISDN 3 {Oct. 20000 1DA TS-PSTM, Tssue | (March 20075
IDA TS ACLIP 07

Hong Kong - Telecom HETA 2011 HETA Z012; HKTA 2013; HETA 2014; HETA 20135;
HETA 2007, HKTA 2008; HKTA 201% HETA 2022; HKTA 2023;
HEKTA 2024, HKTA 2026; HKTA 2027, HKTA 2028; HKTA 2029;
HKTA 2030; HKTA 2031; HKTA 2032; HEKTA 2033

Fa
(AZLA Certificate Mo, 274201} Revised 01/12/2011 J&?AL-_ j@;_, Pape 5 of B
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Wietnam — Telecom TCN 68-188:2000; TCN 68-193:2003; TCN 68-196:2001;
TCN 68-143:2003; TCM 68-192:2003: TCN 68-1892000;
TCN 68-221:2004; TCN 68-222:2004; TCM 68-245:2004;
TON 63-223:2004

Korea — Telecom RRA Motice 2009-18, Sep. 11, 2009:

RRA Notice 2009-7 (including attachments 1, 3, 5 6);

Presidential Decree 21098, REL Naotice 2007-30:

REL Motice 2008-10 (attachments 1, 3. 3, 6); RRL Notice 2009-25,;
REL MNotice 2008-59

China — Telecom YOUT 514-198; YIVT 1277.1-2003; GBT 17904, 1-199%;
GBRST F7904.2-1999; GB/T 1715411997 GB/T 17154 .2-19497:
Y IUTI091-2000; Y DT 1006-1999; GB/T 17789-19%9%

Taiwan — Telecom PSTMOL1:03; ADSLOL:08: 1D0002; 156100: 93

Japan — Telecom JATE Blue Book, Green Book;

Ministerial Ordinance of the Ministry of Posts and Telecommunications Mo.
31 of April 1, 1985 (last amended on March 22 2004);

Ordinance Concerning Technical Conditions Compliance Approval etc. of
Terminal Equipment

South Aftica - Telecom DPT-TE-001; TE-002; TE-003; TE-004; TE-005; TE-006; TE-00T:
TE-008; TE-009; TE-010; TE-01 2 {telephone interface);

TE-013 {telephone interface); TE-014; TE-013; TE-018; SWS-001;
SWE-002: SWS-003; SWS-004; SW5-005; SWS-006; SWS-007;
SWE-0B: SWE-009; SWS-010

lsrael - Telecom lsrael Mol Spe, 23796

Mexico — Telecom NOM-151-8CT1-1999; NOM-152-8CT1-199%
Argentina ~ Telecom CMNC-5T2-44-01

Brazil — Telecom Resolution 392-20035

Internaticnal Telecom Union | ITU-T-G.703:00; ITU-T-G.823:93; [TU-T G.824;
ITU-T G825 ITU-T-G.991 .2; ITU-T-G.992. 1
ITU-T-(.992.3; ITU-T-(G.992.5; ITU-T-(G.993.1

Product Safety IEC 60950-1; EM 60950-1; UL 60950-1; IEC a0601-1-1;
CAN/CSA 22.2 NOL 60950-1-03: 55-EN 60930-1; AS/NZ 60%50-1,
{veltage surge festing up fo 6EF, excluding Anmex A and H);

CMNS 14336, CNS 14408; GB4943;

President Motice 20664; RRL Notice 2008- 10 {atachment 4);

REA Notice 20089-7 (attachment 4);

TOM 68-190:2003; SARS IEC a0950; IEC/EN 61 558;

IECVEN 615538-2-7; EN 62115, 1EC 60215; EN 60958;

EN 60598 IEC 215 (1987) + AL (1992) « AZ (1994)

lapan - Radio ARIB 5TD-T31; ARIB STD-T66; RCR 5TD-1; RCR STD-29;
ARIB STD-T%4 Fascicle 1; ARIB STD-T90; ARIB STD-THS;
RCR 8TD-33

) 73
(AZLA Certificate No. 274201} Revised 01/12/2011 f-'b/é_—_ "f%‘?/——’ Page 6 of B
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SAR & HAC IEEE PI1528:2003 + Adl; IEEE 1528A:2005;
FCC OET Bulletin 65 Supplement C; FCC OET Bulletin 65; ANSI C95;
ANSIC63.19; FCC 47 CFR 20019, H46-2/99-271E: EM 505364:
EM 50361; IEC62209-1; 1EC 62209-2; EM 50371; EN S0383; EM 50357;
EN 50364 RRL 2008-18: REL 2008-16; KCC 2009-27; RRL 2004-67,
CMNS 14958-1; CNS 14950, NZS 2772.1; NZS 6609.2; Resolution N 533
Japan -
Motitication No. 88 of
MIC 2004
Table Mo 13 CB Radio
Tahle Mo 21 Cordless Telephone
Table Nos 22-1 thru 22-17 | Low Power Radio Equipment
Table Mo 36 Low Power Security System
Table No 43 Low Power Data Communication in the 2.4 GHz Band
Tahle Mo 44 Low Power Data Communication in the 2.4 GHz Band
Table Mo 45 Low Power Data Communication in the 5.2, 5.3, 3.6 GHz Bands
Table Mo 46 Low Power Data Communication in the 25 and 27 GHz Bands
Tabhle No 47 Base Station for 5 GHz Band Wircless Access System
Table Mo 47 Base Station for 3 GHz Band Wireless Access System (low spurious type)
Tahle No 47 Land Mobile Relay for 5 GHe Band Wireless Access System (limited for use
in special zones)
Tahle No 47 Land Mobile Relay for 3 GHz Band Wireless Access Svatem (limited for use
in special zones, low spurious type)
Tahle Mo 47 Land Mobile Relay for 5 GHe Band Wireless Access Svalem
Tahle No 47 Land Mobile Relay for 5 GHz Band Wircless Access System {low spurious
Lype) _
Tahle Mo 47 Land Mobile Relay for 5 GHz Band Wireless Access Svatem (low power
bype)
Tahle Mo 30 Digital Cordless Telephone
Table Mo 50 PHS Base Station
Table Mo 50 PHS Land Mobile Station
Table Mo 30 PHS Relay Station
Table Mo 50 PHS Test Station
Table No o4 Maobile Station for Dedicated Short Range Communication Systems
Tahle Mo 64 Base Station for Dedicated Short Range Communication Systems
Tahle Mo 64 I'est Station for Dedicated Short Range Communication Systems
Tahle Mo 70 UWE (Ultra Wide Band) Radio System

(AZLA Certificate Mo, 274201} Revised 01/12/2011 /{%L-_ 4&?/—/ Pape 7 of B
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To FCC Part 24,RSS-133 Issue 5 : 2009 o ieifeEe

"Mote: This accreditation covers testing performed al the laboratory listed above and the OATS located at
44366 Scuth Grimmer Blvd., Fremont CA 94538, At this site “Radiated Emissions™ are tested at a

measurement distance of [ 0m.
"Limitations for listed standards are indicated by italics and Scope excludes protocol sections of applicable

standards,

(AZLA Certificate Mo, 274201} Revised 01/12/2011 /{%L-_ 4&?/—/ Page 8 of B
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The American Association for Laboratory Accreditation

(“World Closs Reredation
Accredited Product Certification Body

A2LA has accredined

SIEMIC LABORATORIES

San Jose, CA

Tor techmicil competencs as a

Product Certification Body

This product certification body is sccredited in accordance with the recogmired Intermational Standard 1SOAEC Guide 65 19946
Crmered Fegrirements for bodies aperating prodies ceetification systesms. This accreditation demonstrates technicnl competence for o defined
seope and the operation of & quality management system for a Telecommunications Cenification Body (TCB) meeting
FCC (0.5, IDA iSingapore), 1C (Canada), OF TA 1 Homg hong), and Japan (MIC) requirements,

Presented this 23nd day of November 2000,

Lt Mg

President & CEO

For the Accreditation Council

Certificale Mumber 2742.01

Yalid to Scptember 30, 2012

Revised December 16, 2010

Fow M provhact cernfeaiog sofemss fo wikicl s aconeionion amplies, pleons aefor a0 ilbe arpaninanan & Pradecy Comifioanan Soope of decivinaion
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The American Association for Laboratory Accreditation

“World Class Accreditotion™
SCOPE OF ACCREDITATION TO ISOVEC GUIDE 63: 1996

SIEMIC INC.
2206 Ringwood Ave.
San Jose. CA 95131
Mr. Snell Leong (Authorized Representative)  Phone; 408 526 1 188
WA SIETHIC. COM

PRODUCT CERTIFICATION CONFORMITY ASSESSMENT BODY (CAB)
Walid 10: September 300 2012 Certificate Number: 2742.02
In recognition of the successful completion of the A2LA Certification Body Accreditation Program evaluation,
inclading the US Federal Communications Commission (FCC)L Industry Canada {IC), Singapore {1DA) and
Hong Kong (OFTA) requirements for the indicated tyvpes of product certifications, acereditation is granted Lo
this organization to perform the fillowing product cenification schemes:

1T Scope

Federal Communication Commission = (FOC

Uinlicensed Radio Frequency Devices AlLAZ. A3 A4
Licensed Radio Frequency Devices Bl. B2, B} B4
Telephone Terminal Equipment C

*Plegse refer fo FOC TCE Program Roles and Respoesibilities, refeased Suly 22, 2000 desiiling scopses, rodes and
respansibilities. Intgp- Fallfss oo pov oercl kb s F TS RearchfesaltPoge.cfm ?id = 4468 3 & naitch =P

an -

Radia Scope I-Licence-Exempt Radio Frequency Devices;
Secope 2-Licensed Personal Mobile Radio Services:
Scope 3-Licensed General Mobile & Fixed Radio Services;
Scope 4-Licensed Maritime & Aviation Radio Services;
Scope 5-Licensed Fixed Microwave Radio Services;

*Please refer fo Industry Canmaa (10) website af: fitp: Soww e g oo el site smt-gst na e sMFEES, il

1A — Singapore
Line Terminal Equipment All Technical Specifications for Line Terminal

Equipment — Table 1 of IDA MEA Recognition
Scheme: 2009, Annex 2

Radio-Commumcation Eqguipment All Technical Specifications for Radio-Communication
Equipment — Table 2 of DA MRA Recognition
Scheme: 2009, Annex 2

*Please refer fo Info-Commicanon Developmenn Authoriy (i) Singapore website ar.
; + oo Policisee Hand® e Podic o Leviel 2 TN G 45 1 TR MIR A RS
freme prdf

(A2LA Cert, No. 2742.02) Revised 12/1672010 L7 Page | of 2
5300 Buckeystown Pike, Suite 350 | Frederick, Maryland 2I1704-8373 | Phone: 301 &44 32 Fax: 301 662 2974 | wwwAZLAarg

0, 1 23
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OFTA — lHong Kong

Radio Equipment HETA 1000, 1002, 1003, 1M, 1005, 1006, 1007, 100,
1005, 1000, 1015, 1016, 1009, 1020, 1022, 1026, 1027,
1029, 1030, 1031, 1032, 1033, 1034, 1035, 1036, 1037,
TO3E, 1039, 1041, 1042, 1043, 1044, 1045, 1046, 1047,
1048, 1049, 1050, 1031, 1052, 1053, 1054, 1053

*Please refir to the Office aof e Telecomurunications Awthorify s website o
fttps vy ooff oy ke stamalarcds R T Sppec fikters Ly frid

Fixed Metwork Equipment HETA 2000, 2005, 2001, 2002, 2013, 2014, 2015, 2016
2007, 2008, 2009, 2020, 2021, 2022, 2023, 2024, 2025,
2026, 2027, 2028, 2029, 2030, 2031, 2032, 2033, 2034,
20335, 2036, 2037, 2040, 2041, 2102, 2103,
2104, 2108, 2201, 2202, 2203, 2204

*Please refer o the (ffice of the Telecomarmmicoations Awthorine s website of
fttp wwwoffa. gov ik en stamdards TR TA Spec hikio- 2xxx, il

MIC — Japan
Terminal Equipment Scope Al - Terminal Eguipment for the Purpose of Calls
Radio Equipment Scope B1 - Unhicensed Station (all classes of eqguipment)

(A2LA Cert, Mo, 2742.02) Revised 12/ 162010 & . Page 2 of 2
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SIEMIC ACCREDITATION DETAILS:

FEDERAL COMMUNICATIONS COMMISSION

Laborstory Divisien
7435 Oakdand Mills Road
Columbia, MDD 21046
June 08, 2011
Registrasion Number; TE3147

SIENMIC Laboratories
2206 Rmgwood Avenue,
San Jose, CA 95131
Adtention: Leslie Bai, Director of Certification
Re Meszurement facility located a1 San Jose

Anechoic chamber (3 meters)
Diate of Renewal: June 08, 2011

Dhear Sir or Madam:

Your regquest for renewal of the registration of the subject messurement facility has been receives]. The information
submitted has heen placed in vour file and the registration has been renewed The name of your arganization will
rematn on the list of folites whose measurement data will be accepted in conjunction with applications for
Certification under Farts 15 or 18 of the Commission's Kules. Flease note that the Dile must be updated for any

changes made to the facility and the registraticn must be renewed at least every three years
Mfeasurement facilities that have indicated that they are available 1o the public to perform measurement services on

u fee basis may be [ound on the FOC website woww fee gov under E-Filing, OGET Equipment Authorization
Electronic Filing, Test Firms.

Sincerely,

Phyllis Parrish
Industry Analyst
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f"s \%’ %‘ UNITED STATES DEPARTMENT OF COMMERCE
g = g RMational Institute of Standards and Technology
o, E/f,ﬁ Gaithersburg, Maryland 20899-

March 4, 2009

Mr. Leslie Bai

SIEMIC, Inc.

2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Bai:

NIST is pleased to inform you that your laboratory has been recognized by Industry Canada (IC),
under the Asia Pacific Economic Cooperation for Telecommunications Equipment Mutual
Recognition Arrangement (APEC Tel MRA). Your laboratory is now designated to act as a
Conformity Assessment Body (CAB) under Appendix B, Phase I Procedures, of the APEC Tel
MRA. The pertinent information about your laboratory’s designation is as follows:

CAB Name: SIEMIC, Inc.

Physical Location: 2206 Ringwood Avenue, San Jose, CA 95131 USA
Identification No.:  US0160

Recognized Scope:  CS-03 Part I, 11, V, VI, VII and VIII

You may submit test data to IC to verify that the equipment to be imported into Canada satisfies
the applicable requirements. The designation of your organization will remain in force as long as
its accreditation for the designated scope remains valid and comply with the designation
requirements.

Recognized CABs are listed on the NIST website at http:/ts.nist.gov/mra. Please contact
Ms. Ramona Saar at (301) 975-5521 or ramona.saar@nist.gov if you have any questions.

Sincerely,

i —
David F. Alderman
Group Leader, Standards Coordination and Conformity Group
Standards Services Division

Enclosure

cc: CAB Program Manager

NIST
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SIEMIC ACCREDITATION DETAILS:

el Gl dns

Maw 27, 2010 OUER FILE: d6405-4842
Submizaion Mo TANESG

Sicmic Inc.

2206 Ringwood Ave
San Joss, (A 035131
JsA

Afterfion: Sncll Leong
Irzar SirdMadame;

The Dinrean has received vouwr application for e renewal of o 31n alternative cest zite. Ge advized thar the
information received was satisfactory Lo Industry Canada, The following momberis) 18 now assocated to the
zire(z 1 for which registration / renevral waz songht { 4842417 Please reterence the appropriate zire munber
in Lhe body of les repoats conlmmng messurements perfomned onthe sive, In addicon, please keep for your
records the following imformation:

- Yonur primary code iz 4842
= The company number associated to the site(s) locsted at the above address 1s; 45424

Funthemuare, o obtain or rensw a unique site munber, te applicant zhall demonsteate that the site has been
accredlited to A S 63 4-2003 or larer. A scope of accraditation indicating the accreditation by a recognized
accredication bedy to ANSI C63.4-2003 of later shall be accepxed. Pleae indicate in a letter the previous
assizried site munber if applicable and the tvpe of site (example: 3 metre OATS or 3 metre chamber). If the
Tt Facility i mol accredited o AN S1CE3A-2003 or laler, Lhe teal Racility shall s bl (el data demores) mime
full comphiance wath the AMSI sandard. The Burean will evaluare the Gling to determine if recognition shall
b grramibel.

The frequency for re-validaticn of the test sre and the infermation that 1= required o be filed or retamed by
the tezring panty shall comply with the requirgmenrs excablished by the accrediting crganization. ITowevar, in
all cases, test site re-validation shall ocour on an interval not to excesd two vears, There is no fee ar fomm
ssgocisbel wilh an OATE Aling, GATS aulrmssions wre encouraged Lo be sulemined elecromcally To the
Burean usng the following URL;

e el ralegisic.ge. ca’epi cantermelinceb-bhalns Pendh_ 000052 e hirml.

If won have any queations, youl may contact the Burean by e-mail an cenification weand@ic scca Please
reference ouar file and subnizsion number abave for all correspolence.

Wougs sincerely,

1z indar o4

For Wirslaes Labotaory Mg

Clen Ll aod Eosireend iong Do e
I Cadmg Aew, Taddoig A

BC Box 11450 Stasion "

Crwn, Crkaciz BXE S52

Eial. dulbwnderglllae g

T Mo 815 SREC3E3

Fox Wz (1% 5504752
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SIEMIC ACCREDITATION DETAILS:

FEDERAL COMMUNICATIONS COMMISSION

Laboratory Division
7435 Oakland Mills Road
Columbia, MD 21046

August 28, 2008

Siemic Laboratories
2206 Ringwood Ave.,
San Jose, CA 95131

Altention: Leslie Bai

Re: Accreditation of Sjernic Laboratories

Designation Number: US1109
‘T'est Firm Registration #: 540430

Dear Sir or Madam:

We have been notified by American Association for Laboratory Accreditation that Siemic Laboratories has been
accredited as a Conformity Assessment Body (CAB).

At this time Siemic Laboratories is bereby designated to perform compliance testing on equipment subject to
Declaration Of Conformity (DOC) and Certification under Parts 15 and 18 of the Commission's Rules.

This designation wili expire upon expiration of the accreditation or notification of withdrawal of designation.

Sincerely,

George Tannahill
Electronics Engineer



SIEMIC, INC.

Acoeseing ghobal markels
L\ ) Serial# SL11121305-SPR-002 (Part 24)
" Title: RF Test Report SmartCloud Radio Node Issue Date Feb 07,2012
Model: SCRN-200-2 & SCRN-200-2E Page 69 of 80
To FCC Part 24,RSS-133 Issue 5 : 2009 o SieifeEe

g Mational Institute of Standards and Technology

$ % ??“ URNITED STATES DEPARTMENT OF COMMERCE
& BGaithersburg, Maryland 20899-

November 20, 2008

Mr. Leslie Bai

SIEMIC, Inc.

2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Bai:

NIST is pleased to inform you that your laboratory has been recognized by the Australian
Communications and Media Authority (ACMA) under the Asia Pacific Economic Cooperation for
Telecommunications Equipment Mutual Recognition Arrangement (APEC Tel MRA). Your laboratory is
now designated to act as a Conformity Assessment Body (CAB) under Appendix B, Phase I Procedures,
of the APEC Tel MRA. The pertinent information about your laboratory’s designation is as follows:

CAB Name: Siemic, Inc.

Physical Location: 2206 Ringwood Avenue, San Jose, CA 95131

Identification No.: US0160

Recognized Scope:  EMC: AS/NZS 4251.1 (until 5/31/2009), AS/NZS 4251.2 (until 5/31/2009),
AS/NZS CISPR 11, AS/NZS CISPR 14,1, AS/NZS CISPR 22, AS/NZS
61000.6.3, AS/NZS 61000.6.4
Radiocommunications: AS/NZS 4281, AS/NZS 4268, AS/NZS 4280.1, AS/NZS
4280.2, AS/NZS 4295, AS/NZS 4582, AS/NZS 4583, AS/NZS 4769.1, AS/NZS
4769.2, AS/NZS 4770, AS/NZS 4771
Telecommunications: AS/ACIF 5002:05, AS/ACIF S3003:06, AS/ACIF S004:06,
AS/ACIF 5006:01, AS/ACIF S016:01, AS/ACIF S031:01, AS/ACIF S038:01,
AS/ACIF S040:01, AS/ACIF S041:05, AS/ACIF S043.2:06, AS/NZS 60950.1

You may submit test data to ACMA to verify that the equipment to be imported into Australia satisfies
the applicable requirements. The designation of your organization will remain in force as long as its
accreditation for the designated scope remains valid and comply with the designation requirements.
Recognized CABs are listed on the NIST website at hitp://ts.nist.gov/mra. Please contact Ms. Ramona
Saar, at (301) 975-5521 or ramona.saar(@nist.gov if you have questions.

Sincerely,
- ‘7—‘
/ Mﬂo&/ Va W
David F. Alderman
Group Leader, Standards Coordination and Conformity Group

Standards Services Division

Enclosure

cc: Snell Leong, Siemic, Inc.; Ramona Saar, NIST N lsr
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SIEMIC ACCREDITATION DETAILS:

TR S
IR TAVEREEEES Radic Research Agency
KOREA COMMUNICATIONS COMMISSION Tel: +82 2 TID 66 L0
REPUBLIC OF KOREA Face: +822 7106519
1, Wonhyoro-3pa, Yongean-su, Seoul, 140-848, Korea Homepage @ www.rra,gokr
KCC/RRA 14™ Jan, 2011
Fedin Besirch Agency
B L ks £
#1, Wachyeeo-3ga, Yongsan-gu
Secrul Korea 10515
[Tl 82:2-T10-6610, {Fax) B2-3-710-6619
Jam 14%, 2001

Mr. David F. Alderman

Group Leader, Standards Coordination and Conformity Group
Naticnal Institute of Standards and Technology

100 Buresw Dirive, Stop 2100

Gaithersburg, Maryland 206932100, USA

Diear Mr. David F. Alderman:
This is to confirm the recognition by Radio Research Agency of
SIEMIC, Inc. (USD160)

as an accredited Conformity Assessment Body (CAB) under the terms of Phase | of the APEC TEL MEA, The
scope for which this laboratory has been recognized is given below.

Date of
[EMI : KIOC Motice 2008-35, RRL Notice 2008-3 and KN2Z2

IEMS : KIOC Notice 2008-38, RRL Notice 20084, KN24, KIN 61000 -2, ~4-3, -4, -
4.5, 4.6, 4B, 411

Current Scope (Radio : RRL Notios 200826, REL Notice 2006-2, RRL Notice 2008-10, RRL Maotice
0749, RRL Notice 2007-20, RRL Notice 200711, ERL Notice 2007-80, RR] [an 14,2011
Mitice 2004-68

Telocom : President Notice 20664, BRI Notice 2007-30, 2008-7(1.3.45.6)
Updated Scope [SAR : REA Notice 2008-16, REA Notioe 2008-18, KOC Notioe 2009-27

This recognition is contingent upon the maintenance of this CAB's accreditation status and is limited 1o the
standards listed abowe.

If you have any inquiries about this recognition, please contact o Certiffcation Division of Radio Research
Agency with above address and telephone nombers.

e (€. -~ 2~

Director Certification Dvision
Enclogure

o Ramona Saar — NIST,
JungMin Park - RRA
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SIEMIC ACCREDITATION DETAILS:

e
Y i
:".‘ KL - UNITED STATES DEFARTMENT OF COMBMERCE
s Matanal Institute of Standards and Techmology
..";;;.ﬂ"..} Gatharsbiung, Marderad 20885

May 3, 2006

%Ar, Leslie Bai

SIEMIC Labaoraiorics
2206 Fimgwoad Averiic
Sanm Jose, CA 95131

[hear Mr. Bai:

[ am pleased 1o inform youw thet your laboratory has been recognized by the Chinese Toipei's
Burean of Standands, Metrology, ard Inspection (BSMT} under the Asia Pacific Economis
Cogperation [AFPEC) Mutual Recognition Arrmngement (MRA] Your labomatary 15 nosw
designated ba act & a Conformily Assesamenl Body ({CAB) under Appendix B, Phase 1
Procedures, of the APEC Tel MEA_ You may submsdt test dacs to BESMI to verify that the
equipment 1o be imported into Chinese Taipei sutasfies the applicable requiremenis, The
designation of your erganization will remain in foerce os long s s sccreditaiion for the
designated soope reenalng valld and comply with the designation requiremsents. The peauisee
designaticn mformation i3 as follows

- BSMI number: SLZ-IN-E-1130F (Mus=i be applied to the test reports)

- LS ldsntfication Mo; =040

- Spope of Degignation:  CNS 153438

- Authorized signavary W, Leslis Bai

The= names of all recopmized C ARz will be posted on the NIST website o hitpefts nisl g mr

[f you have any questions, please comlact Me. Dhi lBon st 301-973-5521. We appreciabe your
camtinued interest in our imermaticnal condeemily assessment aclivities.

Sincerely,

L) FF et

Dasid F. Alderman
Girogap Lender, Standards Coardmation and Condosrmaty Gircuap

oe! Jopindar Dhilkon

NIST
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SIEMIC ACCREDITATION DETAILS:

{%\E UNITED ETATES DEPARTMENT OF COMMERCE
e National institute of Standards and Technology
%M_;‘t Gathersburg. Maryiand 2D899-

March 16, 2009

Mr. LeslicBai

SIEMIC, Inc.

2206 Ringwood Avenue
San Jose, CA 95131

Diear Mr, Bai:

NIST is pleased to inform you that your laboratory has been recognized by the National
Communications Commission (NCC) for the requested scope expansion under the Asia Pacifie
Economic Cooperation for Telecommunications Equipment Mutual Recognition Arrangerment
{APEC Tel MRA). Your laboratory is designated 1o acl s a Conformity Assessment Body (CAR)
under Appendix B, Phasc 1 Procedures, of the APEC Tel MRA. The pertinent information about
your laboratory™s designation is as follows:

CABR Name: SIEMIC, Ine.
Physical Location: 2206 Ringwood Avenue, San Jose, CA 95131
Identification No.:  US0N60

Current Scope: LPO00Z, PSTNOL, ADSLO1, 10002, IS6100 and CNS 143306
Additional Seope:  PLMNOT

You may submit test data 1o NCC to verify that the equipment to be imported into Ching satisfies the
applicable requirements. The designation of your organization will remain in force as long as its
accreditation for the designated scope remains valid and comply with the designation requirements.

Recognized CABs are listed on the NIST wehsite at httpuYts.nist.gov/mra. If you have any guestions
please contact Ramona Saar at (301) 975-5521 or mmona.saan@nist.gov.

E'Iimm].!l"r

David F, Alderman

Group Leader, Standands Coordination and Cooformity Group
Standards Services Division

Enclosure

¢ Ramona Saar

NIST
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BO THONG TIN VA TRUYEN THONG  CONG HOA XA HOI CHU NGHIA VIET NAM
e Dije lip - T do - Hanh phie

Sé: & & /QB-BTTTT Hii Ni, ngay A9thdng 01 niam 2011

QUYET PINH
Vé vige Thira nhin Phing do kiém

BO TRUONG BO THONG TIN VA TRUYEN THONG

Ciin cfr Nghi dinh s& 187/2007/ND-CP ngay 25/12/2007 ciia Chinh phii quy dinh
chire ning, nhi¢ém vy, quyén han va co cdu td chire cia Bo Thong tin vi Truyén thong;

Céin cir Quyét dinh s 172/2003/QD-BBCVT ngay 29/10/2003 cia Bé truémg Bi
Buru chinh, Vién théng (nay li B Thong tin va Truyén théng) quy dinh vé viéc thira
nhiin cde Phing do kiém di duge cic Bén tham gia Thod thuiin thira nhin ln nhay vé
dinh gid hop chuan thiét bi vién théng vai Viét Nam chi dinh;

Theo dé nghj ciia Vy tririmg Vy Khoa hoe va Cong nghé,

QUYET DINH:

Piéu 1, Thira nhin phong do kiém:
SIEMIC, INC. - US0160
Bia chi: 2206 Ringwood Avenue, San Jose, CA 95131 USA

{dd dugc Vién tiéu chudn va cing nghé quic gia Hoa Ki (NIST) chi dinh vi dé nghi thira
nhdn) dip (mg diy di cic yéu c%u v& vigc thira nhin Phing do kiém di duge Bén tham
gia Thoa thudn thira nhin 1an nhau vé dinh gid hgp chudn thiét bj vién théng véi Viét
Nam chi dinh theo Quyét dinh s6 172/2003/0D-BBCVT vai pham vi thira nhin kém theo
Quyét dinh nay.

Diu 2. Phong do kiém 6 tén tai Didu 1 ¢o cic quyén loi vi nghia vy theo quy
dinh tai Quyét dinh sb 172/2003/QP-BBCVT.

Diéu 3. Phing do kiém ¢ tén tai Didu | va cac co quan, t chire ¢6 lién quan chiu
trich nhiém thi hanh Quyét dinh nay.

Diéu 4. Quyét dinh nay c6 hidu lye dén ngiy 301092012/

KT. BQ TRUONG
PR TRUONG

N whiin:
- Nhu Biu 3;
- Bj trwimg (48 bic);
- Trung tim Thing tin (dé ding website):
= Laru: VT, KHCHN,

Nguyén Thanh Hung
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LESLIE BAl

DIRECTOR OF CERTIFICATION
SIEMIC LABORATORIES, INC.
ACCESSING GLOEMA]L MARKETS
PREEENTE

Emn comeeasdn 8 sy egires de fecha B de sapteenbing del 8 a0 cumo, b= comenda
e eslamos muy  insrasscos: en S neEncion e Srmar un Acuands e
Facsnecuminia Mulua, para lo cusal adjunia & eshe SEonil ancordara & Acuenco e
ioma ingles ¥ sspadl prealenado oe Ios oumles ke poo se& revisads ¥ en sy cEso
camegida, para quae 5 asla e scuerdo poader Srmarda para mandado con les
B bor idscders Plleni conae powa su wisto buenc y asi podar sjerser diche scperdo.

AprowRicha 8888 esSCrilD pars mencionare que nuesbo ntermediano gesior sara 18
Bmpress laated o MEwioo, 5 4. de G W, amprass Giie e colaboarasda durails muchao
lisimpo con nogelngs o 0 nelecionsds a la evakeacion de = corformidad y guse cusania
—on amplia expenencia en la gestoria de la camnfioas on da cumplrients oon Normas
Dficidles Mosicanag de produss & AMduca

e daspico da usied enviandoks un Sondial Salude ¢ esperanda su=s comenianos al
BcuEnda qUE NoS DoUDa

AbEnhaTeie




SIEMIC, INC.

Acoeseing ghobal markels

Serial# SL11121305-SPR-002 (Part 24)

L Title? RF Test Report SmartCloud Radio Node Issue Date  Feb 07,2012
Model: SCRN-200-2 & SCRN-200-2E Page 75 of 80
To FCC Part 24,RSS-133 Issue 5 : 2009 www.siemic.com

SIEMIC ACCREDITATION DETAILS:

T
s 0y,

K
3‘3"‘“

UNITED STATES DEPARTMENT OF COMMERCE
National Institute of Standards and Technology
& Gaithersburg, Maryland 20899-

= "
Targs of &

Wl * Deg
> T,

A .

&

o

December 8, 2008

Mr. Leslie Bai

SIEMIC, Inc.

2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Bai:

NIST 1s pleased to inform you that your laboratory has been recognized by the Office of the
Telecommunications Authority (OFTA) under the Asia Pacific Economic Cooperation for
Telecommunications Equipment Mutual Recognition Arrangement (APEC Tel MRA). Your
laboratory is now designated to act as a Conformity Assessment Body (CAB) under Appendix B,
Phase I Procedures, of the APEC Tel MRA. The pertinent information about your laboratory’s
designation is as follows:

CAB Name: SIEMIC, Inc.

Physical Location: 2206 Ringwood Avenue, San Jose, California 95131 USA

Identification No.:  US0160

Recognized Scope:  Radio: HKTA 1002, 1007, 1008, 1010, 1015, 1016, 1020, 1022, 1026,
1027, 1029, 1030, 1031, 1032, 1033, 1034, 10335, 1036, 1037, 1039, 1041,
1042, 1043, 1044, 1046, 1047, 1048, 1049, 1051
Telecom: HKTA 2011, 2012, 2013, 2014, 2017, 2018, 2022, 2024, 2026,
2027,2028, 2029, 2030, 2031, 2032, 2033

You may submit test data to OFTA to verify that the equipment to be imported into Hong Kong
satisfies the applicable requirements. The designation of your organization will remain in force
as long as its accreditation for the designated scope remains valid and comply with the
designation requirements.

Recognized CABs are listed on the NIST website at http://ts.nist.gov/mra. If you have any
questions please contact Ramona Saar at (301) 975-5521 or ramona.saar(@nist.gov.,

Sincerely,

Dnnid T AUl

David F. Alderman
Group Leader, Standards Coordination and Conformity Group
Standards Services Division

Enclosure

cc: Ramona Saar NIS'-
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November 20, 2008

Mr. Leslie Bai

SIEMIC, Inc.

2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Bai:

NIST 1s pleased to inform you that your laboratory has been recognized by the Australian
Communications and Media Authority (ACMA) under the Asia Pacific Economic Cooperation for
Telecommunications Equipment Mutual Recognition Arrangement (APEC Tel MRA). Your laboratory is
now designated to act as a Conformity Assessment Body (CAB) under Appendix B, Phase I Procedures,
of the APEC Tel MRA. The pertinent information about your laboratory’s designation is as follows:

CAB Name: Siemic, Inc.

Physical Location: 2206 Ringwood Avenue, San Jose, CA 95131

Identification No.: US0160

Recognized Scope: EMC: AS/NZS 4251.1 (until 5/31/2009), AS/NZS 4251.2 (until 5/31/2009),
AS/NZS CISPR 11, AS/NZS CISPR 14.1, AS/NZS CISPR 22, AS/NZS
61000.6.3, AS/NZS 61000.6.4
Radiocommunications: AS/NZS 4281, AS/NZS 4268, AS/NZS 4280.1, AS/NZS
4280.2, AS/NZS 4295, AS/NZS 4582, AS/NZS 4583, AS/NZS 4769.1, AS/NZS
4769.2, AS/NZS 4770, AS/NZS 4771
Telecommunications: AS/ACIF S002:05, AS/ACIF S003:06, AS/ACIF S004:006,
AS/ACIF S006:01, AS/ACIF S016:01, AS/ACIF S031:01, AS/ACIF S038:01,
AS/ACIF S040:01, AS/ACIF S041:05, AS/ACIF S043.2:06, AS/NZS 60950.1

You may submit test data to ACMA to verify that the equipment to be imported into Australia satisfies
the applicable requirements. The designation of your organization will remain in force as long as its
accreditation for the designated scope remains valid and comply with the designation requirements.
Recognized CABs are listed on the NIST website at http://ts.nist.gov/mra. Please contact Ms. Ramona
Saar, at (301) 975-5521 or ramona.saar{@nist.gov if you have questions.

Sincerely,

Je] T, Ao

David F. Alderman
Group Leader, Standards Coordination and Conformity Group
Standards Services Division

Enclosure

cc: Snell Leong, Siemic, Inc.; Ramona Saar, NIST N'Sr
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Leslie Bai

SIEMIC, Inc.

2206 Ringwood Avenue Movember 4, 2008
San Jose, CA 05121

Under Australian government legislation, the Australian Communications and Mecia Authority
(ACMA) has determined the National Association of Testing Authorities, Australia (NATA) as
an accreditation body as per Section 409(1) of the Telecommunications Act 1997 (Cth). Pursuant
to Section 409(2) of the Telecommunications Act 1997 (Cth), T am pleased to advise that your
laboratory has been determined as a Recogmised Testing Authority (RTA).

This deternunation has been made on the basis of your accreditation by A2LA acereditation no.
2742.01 and the Mutual Recognition Agreement between NATA and AZLA. It 15 effective from
11 July 2008. RTA status applies only to the following standards and 1s contingent upon their
contmued inclusion 1n your laboratory's scope of acereditation.

AS/ACIF S002, AS/ACTF S003, AS/ACIF S004,
AS/ACIF S006, AS/ACTF S016, AS/ACIF S031,
AS/ACIF S038, AS/ACTF S041 and

AS/ACIF S043.2

As an RTA, your laboratory has the following obligations:

1. the laboratory shall continue to meet all of the accreditation criteria of AZLA;

2. the authorised representative of the laboratory shall notify NATA of changes to the staff or
operations of the laboratory which would affect the performance of the tests for which the
laboratory has been determined;

3. compliance of equipment shall be reported on test reports bearing the A2LA logo/endorsement.

Current information on the Australian Communications and Media Authority and regulatory
requirements for telecommumcations products within Australia can be obtamned from the
ACMA's web-site at "http://'www.acma.gov.au". Further information about NATA may be
gained by visiting "http:/www.nata.asn.au".

Please note that AS/ACIF S040 and New Zealand standards do not form part of the RTA scheme.

Your RTA listing will appear on the NATA website shortly.

Kind Regards

Chris Norton,

Senior Scientific Officer

Measurement Science and Technology

National Association of Testing Authorities (NATA)
71-73 Flemungton Road

North Melbowrne Vie 3051

Australia

Ph: +61 393291633 Fx: +61 393265148

E-Mail: Christopher Norton@nata asn.au

Internet: www.nata asn au
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CERTIFICATE

Company: SIEMIC Laboratories
<Member No. 3081 >

Facility: SIEMIC Laboratories

(Radiation 3 meter site) ‘
Location of Facility:

2206 Ringwood Ave , San Jose, CA 95131, USA

This is to certify that the following measuring facility
has been registered in accordance with the Rules
for Voluntary Control Measures

Registration No.: R-3083 |
Date of Registration: October 01, 2010
This Certificate is valid until September 30, 2012

VCCT Coutici
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CERTIFICATE

Company: SIEMIC Laboratories
<Member No. 3081 >

Facility: SIEMIC Laboratories
(Main Ports Conducted Interference Mensurement)

Location of Facility:
2206 Ringwood Ave San Jose, CA 96131, USA

This is to certify that the following measuring facility
has been registered in accordance with the Rules
for Voluntary Control Measures

Registration No.: C-3421
Date of Registration: October 01, 2010
This Certificate is valid until September 30, 2012

(vey _ |[ver
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| VCET Council

CERTIFICATE

Company: SIEMIC Laboratories
<Member No. 3081 =
Facility: SIEMIC Laboratories
(Telecominication Ports Conducted Disturbance Measurement)

Location of Facility:
2206 Ringwood Ave San Jose, CA 95131, USA

This is to certily that the following measuring facility
has been registered in accordance with the Rules
for Voluntary Control Measures

Registration No.: T-1597
Date of Registration: October 01 , 2010
This Certificate is valid until September 30, 2012
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